
Summer 2011www.cswea.org • Wisconsin • Illinois • Minnesota

Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

38
09

 S
he

na
nd

oa
h 

Dr
. C

ry
sta

l L
ak

e, 
IL

 6
00

12
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

Profile: Village of Antioch

The Official Magazine of the Central States Water Environment Association, Inc.

http://www.cswea.org


http://www.natgun.com
http://www.natgun.com
http://www.dyk.com


Continuing Education Courses for  
Water and Wastewater Professionals
Wastewater Treatment Plants: Processes, 
Design, and Operation
September 13–15, 2011, Madison, WI
 Treatment process fundamentals
 Physical, biological, chemical treatment
 Costs, technologies, regulations, case studies
[...]
Convention Center in Madison, WI to hear 
experts who will explore current issues 
related nutrient removal.

CsWea’s 16th  
annual 
eDuCation 
seminar
EMERGING ACTIVATED 
SLUDGE TECHNOLOGIES 
AND OPERATIONAL 
STRATEGIES

17th Annual 
Education  
Seminar

Monona Terrace
Madison, WI

April 3, 2012

http://www.cswea.org/papers
http://www.cswea.org
http://www.bolton-menk.com


Summer 2011 | CSWEA 29www.cswea.org Click HERE to return to Table of Contents

80 years of Trusted Solutions  
and Client Satisfaction.

Providing a full range of consulting services!

800.325.2055  •  www.sehinc.com

ENGINEERS  |  ARCHITECTS  |  PLANNERS  |  SCIENTISTS

http://www.sehinc.com
http://www.cswea.org
http://www.powerprime.com
http://www.ipsamerica.biz
mailto:ips@ipsamerica.biz


CSWEA | Summer 201130 www.cswea.orgClick HERE to return to Table of Contents

Energy and Water 2011
Efficiency, Generation, Management, and Climate Impacts
Conference: July 31–August 3 | Exhibition: August 1–2
Hyatt Regency McCormick Place | Chicago, Illinois, USA

On the surface, energy and water may seem to be separate entities, but are actually deeply connected. 
Sustainable management of either resource demands consideration of the other. The Water Environment 
Federation and its cooperating partners, serving both the energy and water sectors, are pleased to announce 
a conference that provides insight into all facets of these overlapping issues. Sessions are composed of 
interactions with cutting-edge technology entrepreneurs, electric utilities’ views on future water demands, the 
U.S. EPA’s Climate Ready Utility Program, the latest research on energy recovery from wastewater plants, state 
of the industry for biofuels from algae and biosolids, and much more.
 
What to Look Forward to at Energy and Water 2011
• Opening General Session highlighting Integrated Resource Management (IRM)
• Workshop A: The Water, Energy, Air, Soil, and Transportation Nexus
• Workshop B: Pathways to Accelerating an Efficient and Low Carbon Water Future
• Workshop C: Greenhouse Gas Inventorying and Management for Wastewater Treatment: A How-To Guide 

with Industry Experts
• 20 Technical Sessions Presented by the Best in the Business
• Tabletop Exhibition of the Latest and Greatest in Water and Energy Technology and Services
• Up to 0.6 CEUs and 13.5 PDHs worth of Educational Credits to Earn

www.wef.org/Energy

 ®

This conference is held by the Water Environment Federation in cooperation with the American Council for an Energy-Efficient Economy, the Consortium for 
Energy Efficiency, the Alliance to Save Energy, Imagine H20, the Alliance for Water Efficiency, the Illinois Water Environment Association, the Central States 
Water Environment Association, and the Water Environment Research Foundation.

Registration now open online! 
Register online by July 20th or come onsite to register.

CsWea’s 2nd anaerobic Digester 
Foaming Workshop was hosted by 
Strand Associates at their Madison, WI 
office on April 20, 2011. The purpose 
of the workshop was to have a meeting 
of wastewater professionals to discuss 
anaerobic digester foaming, monitoring, 
and methods tried to correct foaming 
problems. The goals were to: determine 
causes of anaerobic digester foam, deter-
mine mitigation methods, and determine 
what others have done to monitor and 
attempt to correct foaming problems. 
Following a review of the results of the 
2011 digester foaming survey provided 
by Randy Wirtz, brief case studies were 
presented documenting the occurrences, 
potential causal factors, and mitigation 
efforts. During a working lunch, several 
groups were formed to discuss the follow-
ing questions:

(1) What parameters do you measure 
to help predict, monitor or measure the 
intensity of digester foaming?

(2) What have you done to try to cor-
rect foaming problems? What was effec-
tive and what was not effective?

The workshop was concluded fol-
lowing a discussion of breakout ques-
tions. Each group had a designee briefly 
discussing their groups answer questions. 
Facility managers and operators on 
hand, the true victims of digester foam-
ing sincerely appreciated the opportunity 
to share their experiences and hear from 
others on their experiences.  

CSWEA is planning a third workshop 
during the Midwest Industry Expo in Feb-
ruary of 2012 to further explore this issue 
and provide feedback and information for 
operators on potential mitigation meth-
ods. CSWEA is pleased that WERF has 
funded a research effort on this difficult 
operational phenomenon. 

CsWea’s 2nD  

annual Digester  
Foaming Workshop

Proceedings from this 
workshop are posted online. 

www.cswea.org/digester/www.aecom.com

AECOM…Enhancing the world’s built, 
natural and social environments.

CONSERVING MORE INTELLIGENTLY

http://www.aecom.com
http://www.cswea.org/digester/
http://www.cswea.org


Energy and Water 2011
Efficiency, Generation, Management, and Climate Impacts
Conference: July 31–August 3 | Exhibition: August 1–2
Hyatt Regency McCormick Place | Chicago, Illinois, USA

On the surface, energy and water may seem to be separate entities, but are actually deeply connected. 
Sustainable management of either resource demands consideration of the other. The Water Environment 
Federation and its cooperating partners, serving both the energy and water sectors, are pleased to announce 
a conference that provides insight into all facets of these overlapping issues. Sessions are composed of 
interactions with cutting-edge technology entrepreneurs, electric utilities’ views on future water demands, the 
U.S. EPA’s Climate Ready Utility Program, the latest research on energy recovery from wastewater plants, state 
of the industry for biofuels from algae and biosolids, and much more.
 
What to Look Forward to at Energy and Water 2011
• Opening General Session highlighting Integrated Resource Management (IRM)
• Workshop A: The Water, Energy, Air, Soil, and Transportation Nexus
• Workshop B: Pathways to Accelerating an Efficient and Low Carbon Water Future
• Workshop C: Greenhouse Gas Inventorying and Management for Wastewater Treatment: A How-To Guide 

with Industry Experts
• 20 Technical Sessions Presented by the Best in the Business
• Tabletop Exhibition of the Latest and Greatest in Water and Energy Technology and Services
• Up to 0.6 CEUs and 13.5 PDHs worth of Educational Credits to Earn

www.wef.org/Energy

 ®

This conference is held by the Water Environment Federation in cooperation with the American Council for an Energy-Efficient Economy, the Consortium for 
Energy Efficiency, the Alliance to Save Energy, Imagine H20, the Alliance for Water Efficiency, the Illinois Water Environment Association, the Central States 
Water Environment Association, and the Water Environment Research Foundation.

Registration now open online! 
Register online by July 20th or come onsite to register.

http://www.wef.org/energy


an

company

www.sandj.com

Waste Gas Burners/Flares  •  Anaerobic Digester Cover Equipment  •  Digester Gas Stream Equipment

Candlestick Flares Flare Touch Screen
Control Panel

Enclosed Flare P/V Vent, Flame Arrester 
& Safety Selector Valve

Pressure Regulator
Flame Trap Assembly

Take Complete Control of Your Digester Gas
As municipalities place a high priority on “Going Green,” conserving and utilizing digester gas is more important than ever. 
Shand & Jurs Biogas can help upgrade wastewater plants to greatly reduce emissions of valuable digester gas. Our patented 
Expanda-Seal™ technology on our pressure relieving equipment, including pressure/vacuum conservation vents and 
emergency pressure vents, will increase the conservation of the digester gas for maximum plant utilization. Be sure to inquire 
about our new “T” Series Touch Screen Flare Control Panel available for both Candlestick and Enclosed Flares.

With nearly 90 years of field-proven experience in vapor control, Shand & Jurs can provide you the control that you need 
with equipment that is specifically designed to be corrosion resistant to digester gases. Shand & Jurs Biogas manufactures a 
complete line of Digester Gas Safety and Gas Train Equipment as well as Waste Gas Burners. Located in the greater Chicago 
area, Shand & Jurs manufactures and tests all of our equipment and utilizes local USA suppliers.

Indiana Digester Summer.indd   1 5/17/2011   3:02:52 PM

http://www.sandj.com


2011 IL Operations 
Award Winner

By Jason Treat

Summer 2011 | CSWEA 33www.cswea.org Click HERE to return to Table of Contents

service area
The Antioch WWTF provides wastewater 
transportation and treatment services for 
the Village of Antioch, situated in Lake 
County, Illinois. The present service area 
has a service population of approximately 
14,000 people. The village owns and 
operates 21 lift stations which transport 
wastewater to the treatment facility.

Wastewater treatment  
plant operations
The Antioch WWTF recently finished an 
upgrade of the entire facility. The old 
plant was completely abandoned, with 
the exception of re-using aeration basins 
for aerobic digesters, and using a circular 
clarifier as a gravity thickener.

The Antioch WWTF operates a bio-
logical nutrient removal (BNR) process, 
which is a version of the University of 
Cape Town (UCT) variation. The UCT 
process consists of anaerobic, anoxic, 

and aeration zones. The BNR process 
was chosen based on the need to meet 
permit requirements for the removal of 
BOD5, TSS and phosphorous removal 
and nitrification. The plant is rated to 
treat a daily average flow of 2.0 MGD, 
and a maximum daily flow of 9.2 MGD. 

The WWTF uses a rotating drum 
screen to screen rags, trash and large 
solids in the influent. Screened flow 
continues to the BNR process, which 
again utilizes the UCT variation to 
reduce phosphorous in the final effluent. 
Prior to secondary clarification, alum is 
used to remove any remaining phos-
phorous prior to disinfection by UV and 
discharge to the receiving stream, which 
is the Sequoit Creek. Sludge is pro-
cessed by aerobic digestion, and then 
dewatered using a two-meter belt filter 
process. Dewatered sludge is stored in a 
sludge storage barn, and land applied 
twice per year.

Following is a more in-depth 
description of the process:

The Antioch WWTF has a design aver-
age flow (DAF) of 2.0 MGD, and design 
maximum flow (DMF) of 9.2 MGD. The 
Antioch WWTF is a biological nutrient 
removal (BNR) facility. The BNR process 
is a single stage nitrification system, and 
is designed to remove phosphorous 
biologically, with chemical addition (alum 
or ferric chloride) as a final polishing step. 
Alum is currently used.

Raw influent flow enters the plant 
through a force main and into the head-
works building where it is measured using 
an area velocity meter. Once the flow is 
measured, it is cleaned of rags and debris 
using a Lakeside Raptor fine screen. Flow 
leaves this building, and flows by gravity 
directly to the three aeration basins, which 
make up the BNR system.  

The aeration basins consist of three 
zones: the anaerobic zone, the anoxic 

Village of antioch
Wastewater Treatment Facility

PlaNT Profile

http://www.cswea.org


CSWEA | Summer 201134 www.cswea.orgClick HERE to return to Table of Contents

zone, and the aerobic zone. The waste-
water enters the anaerobic zone and is 
mixed with mixed liquor recycle from the 
anoxic zone. Here the influent wastewater 
and microorganisms are combined in 
the absence of oxygen, either free or in a 
combined form. In the absence of oxygen, 
the microorganisms release phosphorous 
while consuming and storing food.

The second zone of the UCT process 
is the anoxic zone. Here microorganisms 
are returned to the process from the final 
clarifiers as RAS. The anoxic zone is utilized 
to denitrify the RAS. The resulting mixed 

liquor is recycled to 
the anaerobic zone. 
This provides nitrate 
free mixed liquor 
to the anaerobic 
zone. Recirculation is 
accomplished by use 
of a variable speed 
axial flow submersible 
pump.

The third zone 
of the UCT process 
is the aerobic zone. 
The microorganisms 
continue to consume 

food, nitrify ammonia to nitrates, and also 
provide luxury uptake of phosphorous 
compounds.  

Chemical feed is available to remove 
any remaining phosphorous, if needed.

Once the flow leaves the BNR pro-
cess, it flows by gravity to the secondary 
clarifiers, where solids are allowed to 
settle. These solids are either returned to 
the BNR system as return activated sludge 
(RAS), or wasted to the gravity thickener 
where solids are allowed to settle, and 
eventually pumped to the aerobic digest-
ers. Clear water flows over the weirs of 

the secondary clarifiers, and continues on 
to the UV system. The UV system consists 
of a Trojan ultraviolet system, where the 
DNA of the fecal coliform bacteria is 
altered by ultra-violet wavelengths, leaving 
the bacteria unable to reproduce. Once 
the flow passes through the UV system, it 
continues on through the Parshall flume, 
where it is metered before flowing to the 
receiving stream.

Biosolids are processed at the facility 
by the following methods: Approximately 
30-40,000 gallons of waste activated 
sludge is pumped to the gravity thickener 
five days/week. The sludge is allowed to 
settle in the gravity thickener, and eventually 
pumped to the aerobic digesters (four total) 
at a concentration of 3-4%. The sludge 
is then pumped to the Komline Belt Filter 
Press, which is located in the dewatering 
building. The Belt Filter Press squeezes the 
water from the sludge, with average cake 
solids from the press averaging 18-20%. 
The cake is then stored on site in the sludge 
barn, and is hauled off site twice/year and 
applied to farm fields. 

in-service training and upgrading 
of subordinate operators
Plant personnel are trained in both waste-
water operations and laboratory proce-
dures. The village actively supports the 
continual development of its employees. 
Examples of this commitment are as follows:
•	 The	lab	was	recently	updated	with	state	

of the art lab equipment, which allows 
for most routine plant process analy-
sis to be conducted on site. In order 
to ensure quality control, staff went 
through a thorough training program, 
detailing and outlining proper lab meth-
ods and procedures.

•	 Plant	personnel	regularly	attend	
seminars, outside training courses and 
workshops relating to wastewater treat-
ment. Training on all of the plant equip-
ment has taken place over the last year, 

Discharge limits are as follows:
Monthly Average Daily Maximum

CBOD5 10/mg/l 20 mg/l

TSS 12 mg/l 24 mg/l

Fecal Coliform 400 per 100 ml

Ammonia Nitrogen

    April-May/Sept-Oc 1.5 mg/l 4.2 mg/l       

      June-August 1.1 mg/l 4.2 mg/l

      Nov-March 1.5 mg/l 2.4 mg/l

Phosphorous 1.0 mg/l 2.0 mg/l

Copper  .034 mg/l .055 mg/l

Silver .005 mg/l

PlaNT Profile

http://www.cswea.org
http://www.forceflow.com/hypo


Summer 2011 | CSWEA 35www.cswea.org Click HERE to return to Table of Contents

and staff is familiar with all aspects of 
maintenance of the equipment. 

•	 The	village	provides	financial	assis-
tance by reimbursing employees for the 
tuition, fees and books associated with 
job-related education.

•	 The	village	sponsors	employees’	
participation during typical working 
hours in outside workshops, seminars, 
conferences, classes and training. The 
employees are encouraged to stay 
abreast of the changes throughout 
the industry, and attend workshops 
frequently.

•	 Plant	personnel	are	involved	in	various	
professional organizations, includ-
ing Fox Valley Operators Association 
(FVOA), Central States Water Envi-
ronment Association (CSWEA), and 
Illinois Association of Water Pollution 
Control Operators (IAWPCO). The 
village encourages involvement in these 
organizations, along with allowing and 
encouraging direct involvement in com-
mittee work.

•	 The	operation	of	the	facility	is	currently	
overseen by two Class 1 operators. 

in-plant studies and  
routine operation data
The plant uses a single excel spreadsheet 
for keeping track of and reporting all 
discharge monitoring reporting (DMR) 
parameters. The spreadsheet automati-
cally calculates all data and displays it into 
appropriate format, such as mg/l, pounds, 
min/max, etc. Once the information for 
the month is entered onto the spreadsheet, 
the DMRs are then submitted electronically 
to the IEPA. While other spreadsheets, 
bench sheets and other forms of docu-
mentation are used for gathering plant 
data, this single spreadsheet makes the 
task of gathering and reporting necessary 
DMR information simple, while allowing 

the operator a quick reference to critical 
operational data.  

A supervisory control and data acquisi-
tion (SCADA) system monitors and controls 
plant processes and equipment. Dissolved 
oxygen (DO) levels in the aeration basins, 
for example, are controlled and monitored 
through the SCADA system, and blower 
speeds are increased or decreased in 
order to maintain a pre-determined DO 
range. This control allows for efficient and 
cost effective methods of operation of the 
aeration system.

preventive maintenance,  
emergency operations  
and safety practices
The facility currently uses a computerized 
maintenance management system (CMMS) 
to ensure preventive maintenance (PM) 
is regularly performed on all major plant 
equipment. Completed PMs are entered 
into the system, and important information 
such as equipment hours, costs associated 
with maintaining the equipment, and parts 
are kept track of.  

The facility also uses an outside vendor 
to perform regularly scheduled vibration 
analysis of major equipment. Once the 
vibration analysis is performed, detailed 
reports are provided which provide the 
condition of the equipment, along with any 
problems noted during the analysis. This 
allows for trending of the equipment to be 
done, which in turn allows for shutdown 
and repair of the equipment before any 
major damage is done to the equipment. 

The facility has two sources of electri-
cal feeds to the plant, and also houses a 
natural gas generator, which is used for 
emergency back-up power. The genera-
tor is exercised twice/month in order to 
ensure it is ready for use. Important 
information such as hours, oil levels, 
etc. is kept regularly to ensure peak 
performance. The village takes part in 
a capacity-based load response (CBLR) 
program with the electrical utility, in which 
the village may be called upon to use 
the generator to supply electrical power 
to the entire plant during high peak 
demand periods, thereby reducing the 
demand on the power grid. Taking part 
in this program ensures the generator is 
run under load, thereby eliminating the 
need to actually perform load bank test-
ing on an annual basis. The CBLR also 
is a source of revenue for the village. 

Mark Elfering, Mik Semans, and Jason Treat

http://www.cswea.org
http://www.energenecs.com


CSWEA | Summer 201136 www.cswea.orgClick HERE to return to Table of Contents

On December 7, 2000 the U.S. 
Environmental Protection Agency 
(USEPA) finalized their drinking 

water standards for removal of radionu-
clides. The regulations became effective 
in December of 2003 and drinking water 
treatment facilities were mandated to 
meet the five picocuries per liter (pCi/L) 
limit for combined radium. As radium is 
removed from the raw water and manifests 
itself either in the drinking water treatment 
media or at a wastewater treatment facility; 
the management of these treatment residu-
als is the subject of regulations recently 
promulgated by the Illinois Emergency 
Management Agency’s (IEMA) Division of 
Nuclear Safety (DNS). The following seeks 
to provide a brief background with regard 
to the genesis of the rulemaking; address 
the main provisions of 32 Illinois Admin-
istrative Code 330.40(d), and provide 
details on how the Illinois Emergency Man-
agement Agency is seeking to implement 